
sandpiperpump.com

Warren Rupp, Inc.
A Unit of IDEX Corporation

800 N. Main St.,  
Mansfield, Ohio 44902 USA   
Telephone (419) 524.8388

Fax (419) 522.7867
SANDPIPERPUMP.COM

©2017 Warren Rupp, Inc.

55 Gallon Drum Adaptor Kit - 031.091.555 
Fits ¼" and ½" pump models

SERVICE & OPERATING MANUAL
Original Instructions

1:
 P

UM
P 

SP
EC

S
2:

 IN
ST

AL
 &

 O
P

3:
 E

XP
 V

IE
W

4:
 A

IR
 E

ND
5:

 W
ET

 E
ND

6:
 O

PT
IO

NA
L

7:
 W

AR
RA

NT
Y 



sandpiperpump.com2 • SANDPIPER Drum Adaptor Kit
pdaksm-rev0424

PB 1/4 (1/4” pump)
1.	 Apply PTFE tape to all thread joints to seal the 

connection with the manifold and pipe assembly. 

2.	 The adaptor kit includes a 312.136.555 ½” 90° 
elbow to connect to the suction manifold.   

3.	 Install the 132.021.555 bushing reducer and 595-
001-555 pipe assembly to the NPT nipple.  

4.	 Remove the larger bung plug from the drum and 
slowly lower the pump and pipe into the barrel 
until the pipe bottoms out on the drum. Snug the 
locknut on the pipe assembly.  

5.	 Install the four (4) foot assemblies on the pump’s 
suction elbows, using one 545.003.115 nut and 
901.035.115 5/8” washer on both the top and 
bottom of the foot bracket.  Adjust the height of 
the foot assemblies, until the rubber portion of 
the foot puts a slight amount of pressure on the 
drum. This will help stabilize the pump.  

6.	 Tighten the locknut on the pipe.

DO NOT SCALE DRAWING
DIMENSIONS ARE INCHES

SURFACE FINSH

1/2ANGULAR

.010

.005
.XX
.XXX

UNLESS OTHERWISE
SPECIFIED

TOLERANCES

63

MATERIAL

EST WT:         3 lbsinVOLUME: 

1

5

7

8

8

7

6

7

8

9

7

4

3

2

REV REVISION CHG DATE APP DATE ECN

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 E6 E6 1

2 312.136.555 ELBOW, 90  1/2" 1

3 132.021.555 BUSHING, REDUCER 1

4 595.001.555 PIPE ASSEMBLY 1

5 165.094.556 CAP, PROTECTIVE 4

6 807.084.115 STUD, 1/4-20 X 4.50 4

7 545.003.115 NUT, HEX, 1/4-20 16

8 901.035.115 WASHER, FLAT, 1/4 12

9 350.002.360 FOOT, RUBBER 4

 SHEET

C

678

A

8 7 6 5 4 3 2 1

D

B

D

C

B

A

1 1of

PB 25 w- barrel adapter

 PART NUMBER

of 11 SHEET

 REV DRAWING NUMBER

 DESCRIPTION

 PUMP REFERENCE  PROJECT

 MADE FROM

THIS IS A PROPRIETARY DOCUMENT. DO NOT REPRODUCE OR DISCLOSE WITHOUT THE 
EXPRESS WRITTEN PERMISSION OF WARREN RUPP, INC

WARREN RUPP, INC

DO NOT SCALE DRAWING
DIMENSIONS ARE INCHES

SURFACE FINSH

1/2ANGULAR

.010

.005
.XX
.XXX

UNLESS OTHERWISE
SPECIFIED

TOLERANCES

63

MATERIAL

EST WT:         3 lbsinVOLUME: 

1

5

7

8

8

7

6

7

8

9

7

4

3

2

REV REVISION CHG DATE APP DATE ECN

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 PB 1/4 PB 1/4 1

2 312.136.555 ELBOW, 90  1/2" 1

3 132.021.555 BUSHING, REDUCER 1

4 595.001.555 PIPE ASSEMBLY 1

5 165.094.556 CAP, PROTECTIVE 4

6 807.084.115 STUD, 1/4-20 X 4.50 4

7 545.003.115 NUT, HEX, 1/4-20 16

8 901.035.115 WASHER, FLAT, 1/4 12

9 350.002.360 FOOT, RUBBER 4

 SHEET

C

678

A

8 7 6 5 4 3 2 1

D

B

D

C

B

A

1 1of

 

PB 25 w- barrel adapter

 PART NUMBER

of 11 SHEET

 REV DRAWING NUMBER

 DESCRIPTION

 PUMP REFERENCE  PROJECT

 MADE FROM

THIS IS A PROPRIETARY DOCUMENT. DO NOT REPRODUCE OR DISCLOSE WITHOUT THE 
EXPRESS WRITTEN PERMISSION OF WARREN RUPP, INC

 WARREN RUPP, INC

UNIVERSAL ALL AODD



sandpiperpump.com SANDPIPER Drum Adaptor Kit• 3
pdaksm-rev0424

DO NOT SCALE DRAWING
DIMENSIONS ARE INCHES

SURFACE FINSH

1/2ANGULAR

.010

.005
.XX
.XXX

UNLESS OTHERWISE
SPECIFIED

TOLERANCES

63

MATERIAL

EST WT:         3 lbsinVOLUME: 

1

7

3

5

5

3

4

3

5

6

3

2

REV REVISION CHG DATE APP DATE ECN

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 S05B2XXXXXXXXX S05 NON-METALLIC, VERTICAL SUCTION 1

2 595.001.555 PIPE ASSEMBLY 1

3 545.003.115 NUT, HEX, 1/4-20 16

4 807.084.115 STUD, 1/4-20 X 4.50 4

5 901.035.115 WASHER, FLAT, 1/4 12

6 350.002.360 FOOT, RUBBER 4

7 165.094.556 CAP, PROTECTIVE 4

 SHEET

C

678

A

8 7 6 5 4 3 2 1

D

B

D

C

B

A

1 1of

 

S05 NM w- barrel adapter

 PART NUMBER

of 11 SHEET

 REV DRAWING NUMBER

 DESCRIPTION

 PUMP REFERENCE  PROJECT

 MADE FROM

THIS IS A PROPRIETARY DOCUMENT. DO NOT REPRODUCE OR DISCLOSE WITHOUT THE 
EXPRESS WRITTEN PERMISSION OF WARREN RUPP, INC

 WARREN RUPP, INC

S05 (1/2” pump)
1.	 Apply PTFE tape to all thread joints to seal the 

connection with the manifold and pipe assembly. 

2.	 The adaptor kit includes a 312.136.555 ½” 90° 
elbow and 538.120.555 ½” NPT nipple to connect 
to the suction manifold.   

3.	 Install the 132.021.555 bushing reducer and 595-
001-555 pipe assembly to the NPT nipple.  

4.	 Remove the larger bung plug from the drum and 
slowly lower the pump and pipe into the barrel 
until the pipe bottoms out on the drum. Snug the 
locknut on the pipe assembly.  

5.	 Install the four (4) foot assemblies to the pump’s 
mounting bracket using one 545.003.115 nut 
and 901.053.110 1” washer on both the top and 
bottom foot bracket.  Adjust the height of the foot 
assemblies, until the rubber portion of the foot 
puts a slight amount of pressure on the drum. 
This will help stabilize the pump.  

6.	 Tighten the locknut on the pipe.

DO NOT SCALE DRAWING
DIMENSIONS ARE INCHES

SURFACE FINSH

1/2ANGULAR

.010

.005
.XX
.XXX

UNLESS OTHERWISE
SPECIFIED

TOLERANCES

63

MATERIAL

EST WT:         3 lbsinVOLUME: 

1

7

3

5

5

3

4

3

5

6

3

2

REV REVISION CHG DATE APP DATE ECN

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 S05B2XXXXXXXXX S05 NON-METALLIC, VERTICAL SUCTION 1

2 595.001.555 PIPE ASSEMBLY 1

3 545.003.115 NUT, HEX, 1/4-20 16

4 807.084.115 STUD, 1/4-20 X 4.50 4

5 901.035.115 WASHER, FLAT, 1/4 12

6 350.002.360 FOOT, RUBBER 4

7 165.094.556 CAP, PROTECTIVE 4

 SHEET

C

678

A

8 7 6 5 4 3 2 1

D

B

D

C

B

A

1 1of

 

S05 NM w- barrel adapter

 PART NUMBER

of 11 SHEET

 REV DRAWING NUMBER

 DESCRIPTION

 PUMP REFERENCE  PROJECT

 MADE FROM

THIS IS A PROPRIETARY DOCUMENT. DO NOT REPRODUCE OR DISCLOSE WITHOUT THE 
EXPRESS WRITTEN PERMISSION OF WARREN RUPP, INC

 WARREN RUPP, INC


